
 
 
 
 

AGENDA
 

Regular Council Meeting
 

September 8, 2020
6:00 pm

Video Conference
Click the following link:

https://www.youtube.com/channel/UCzuUpFqxcEl8OG-dOYKteFQ
Pages

1. CALL TO ORDER

2. DECLARATIONS OF PECUNIARY INTEREST

3. AMENDMENTS AND APPROVAL OF AGENDA

RECOMMENDATION
THAT the September 8, 2020 regular Council meeting agenda be accepted as
presented.

4. PUBLIC INPUT PERIOD

(Public input received by the Clerk's Department prior to 5:00 pm on the day of
the meeting will be read aloud by the Mayor during this portion of the agenda.

Submissions will be accepted via email at clerksoffice@town.stmarys.on.ca or in
the dropbox at Town Hall, 175 Queen Street East, lower level.)
[...]
Average Day Flow (2019 Data):     1,503.03 (m3/day) 
Maximum Day Flow (2019 Data):  3,546.18 (m3/day) 
 
Capacity Information – Well No. 3 
Total Design Capacity:        5,184 (m3/day) 
Total Annual Flow (2019 Data):     348,693.34 (m3/year) 
Average Day Flow (2019 Data):     1,305.84 (m3/day) 
Maximum Day Flow (2019 Data):  3,312.94 (m3/day) 
 
Capacity Information – Ground Level Reservoir 
Total Design Capacity:        1,600 m3 
 
Capacity Information – Elevated Tower (37.9 m) 
Total Design Capacity:        1,820 m3 
 
Flow Comparisons (Total monthly flows of Wells 1, 2A and 3 - m3): 
 

 JAN FEB MAR APR MAY JUN JUL AUG SEP OCT NOV DEC 
2020 97,779 84,805 95,150 87,706 97,038 107,482       

2019 101,858 84,672 92,745 91,445 90,808 93,813 113,032 101,930 87,478 92,661 92,862 93,805 

 
Operational Description 
Each of the Pump Houses No. 1, 2A and 3 houses a vertical turbine pump, each rated at 60L/s 
capacity.  These draw water from the three wells.  Water passes through the air release valves, a 
backflow check valve, pressure gauges, the primary UV light disinfection unit, flow meter, the 
chlorine gas injection point, and actuator control valve and then into the contact chamber piping 
located underground. 

Page 12 of 366



   
Town of St. Marys – Water Operations Report 2020  Page 3 

 

COMPLIANCE AND EXCEEDANCES SUMMARY: 
There have been no compliance or exceedance issues to date. 
 
OCCUPATIONAL HEALTH & SAFETY: 
The COVID-19 Pandemic Issue was corporately brought to the attention of all OCWA staff; 
precautionary protection measures were implemented at all facilities.  

- Additional PPE and supplies were sourced as applicable 
- The frequency of facility and vehicle cleaning and surface disinfection was increased. 
- Staff re-organization was implemented to meet social distancing requirements where 

applicable  
- Facility access to required contractors or delivery personal is closely monitored. 

 
There have been no other health and safety issues reported to date. 
 
GENERAL MAINTENANCE AND PLANT ACTIVITIES: 
General maintenance includes monthly generator tests, greasing equipment and preventative 
maintenance. 
 
FIRST QUARTER  
January  
06: Well #2A – Annual maintenance of chlorine regulators  
09: Well #1 – Reference sensor in for calibration  
15: Well #1 – Replaced bulb in UV system  
16: Booster Station– Testing with Shur-Gain  
25: Well #1 – Chlorine gas leak, changed cylinder  
28: Sommers on-site for annual generator testing  
 
February  
19: Well #2A – Pierce Services on-site to troubleshoot turbidity analyser issues  
20: Well #2A – Installed temporary turbidity meter while waiting for new one  
21: Tower – Communication failure  
24: Well 3 – Communication failure  
28: Well #2A – Installation of new mixing valve for eyewash  
 
March  
02: Booster Station – Generator failure, Sommers on-site to troubleshoot  
02: Well 3 – Install new air valve on chamber at exit as per design line  
04: Well #2A – Installed new thermostat in heater  
16: Well 3 – Replace broken valve and section of pipe  
16: Well #1 – Computer failed, SCADA group fixed program 
 
SECOND QUARTER 
April 
07: Fibre Line Repair  
22: Booster Station testing in coordination with industries  
28: Reservoir inspection for internal wall leaks 
30: Well #2a cl2 analyzer fitting repair  
 
May 
07: Reservoir Inlet valve issues adjustments 
09: Well #3 reference sensor calibration  
11: Well #1 HMI computer frozen causing SCADA issues  
12: All facilities backflow preventer testing  
12: All facilities chlorine gas sensor bi-annual calibrations 
22: Reservoir chlorine gas detector replacement pump room  
26: Well #3 additional garage door lock installation  

Page 13 of 366



   
Town of St. Marys – Water Operations Report 2020  Page 4 

 

27: Reservoir packing adjustments on HLP #1, HLP #2, Check valve #1, Check Valve #2 
27: Fibre line repair  
28: Well #1/Well#2a backflow preventer replacements    
  
June  
04: Well #3 chlorine gas sensor replacement and calibration  
10: All facilities MCC and VFD electrical panel cleaning  
10: Well #1 VFD cooling fan replacement  
11: Reservoir pH probe removal from the chlorine analyzer 
11: All facilities and handheld devices annual calibrations 
15: Well #1 reference sensor eye cleaning  
17: Reservoir knife gate valve leak repair and reservoir disinfection 
18: All wells bi-annual UV sensor maintenance  
19: Reservoir chlorine analyzer feed line repair  
23: Well #2 chlorine injector repair  
30: Reservoir crack seal injection between HLP cell walls and reservoir disinfection  
 

 PREVENTATIVE MAINTENANCE WORK ORDERS GENERATED 

JAN FEB MAR APR MAY JUN JUL AUG SEP OCT NOV DEC TOTAL 

53 42 39 36 34 43       247 
 
All work orders were completed on schedule. 
 
DISTRIBUTION WORK: 

Location Date 

Service Repair, 214 Elgin Street (Planned/Emergency) January 20,2020 

Water main Repair, 256 Jones Street East (Emergency) January 20,2020 

Water main Repair Jones Street/Ontario Street (Emergency) February 3, 2020 

Water main Repair, 34 Cain Street (Emergency) March 22, 2020 

Hydrant Repair St. George St N  April 8, 2020  

Fire Flow Testing St. Marys Hospital  April 29, 2020 

Annual Leak Detection, West Side of The Town of St. Marys April 29,2020 

Spring Hydrant Flushing  May 3-22, 2020 

Water Service Installation 100 Water St S  May 12, 2020 

Fire Flow Testing Vet Purchasing  May 14, 2020 

Watermain Break, Egan Ave/ James St N  May 21, 2020 

Page 14 of 366



   
Town of St. Marys – Water Operations Report 2020  Page 5 

 

Watermain commissioning Egan Ave, King St N to James St N May 25-28, 2020 

6” Watermain Service Tap for 275 James St S subdivision  May 27, 2020 

Watermain Cap Installation Church St N/ Egan Ave  May 28, 2020 

Watermain Tie In King St N/ Egan Ave June 1, 2020 

Watermain Tie In James St N/ Egan Ave  June 3, 2020 

Service Repair 98 Ingersoll St  June 3, 2020  

Watermain Commissioning Egan Ave, Wellington St N to Peel St N  June 2-5, 2020 

Watermain Tie in Wellington St N/ Egan Ave  June 8, 2020  

Watermain Tie In Church St N/ Egan Ave June 10, 2020 

Watermain Tie In Peel St N/ Egan Ave  June 10, 2020  

Water Valve replacement James St N/ Egan Ave  June 11, 2020  

Service Repair 104 Robinson St  June 15, 2020  

Lead Service Replacements 379 Queen St E/ 383 Queen St E  June 17, 2020  

Service Repair 80 Wilson Crt  June 22, 2020 

Fire Flow Testing 485 Queen St W  June 26, 2020  

 
ALARMS / CALL-INS: 
 
FIRST QUARTER  
January  
05: Well 3 – Panel alarm  
07: Reservoir – Door security alarm  
20: 265 Jones St. E. – Watermain break  
20: 214 Elgin St. E. – Possible service leak  
25: Well 1 – Gas leak alarm  
 
February  
05: Well 3 – High turbidity alarm  
24: Tower – Communication loss alarm  
 
March  
03: Well 3 – Turbidity alarm  
15: Well 3 – Low Cl2 alarm  

Page 15 of 366



   
Town of St. Marys – Water Operations Report 2020  Page 6 

 

20: 34 Cain Street, water turn on  
20: Well 2 – Discharge valve override alarm, pump fault  
21: Reservoir and Tower– Door security alarm  
23: 34 Cain Street, watermain break  
27: Well 2 – Turbidity analyzer alarm  
29: Well 3 – Overhead door alarm  
30: Tower – Door security alarm 
 
SECOND QUARTER 
April 
No Alarms/Call-Ins reported  
 
May 
15: All Water facilities communication loss  
 
June 
13: Power Failure Well#1 and Well#2A 
13: All Water facilities communication loss 
23: Emergency locate, cable replacement 343 Queen St W  
28: All Facilities communication loss  
 
COMPLAINTS & CONCERNS:  
There have been no complaints or concerns reported to date.  
 
DWQMS UPDATE: 
Management Review – August 13, 2019 
Internal Audit – June 13, 2019 
External Audit – October 18, 2019     
Annual Risk Assessment Review – March 11, 2020 
36 Month Risk Assessment – March 11, 2020  
Accreditation Status – Full Scope Entire Accreditation Expires November 3, 2020 
 
REGULATORY INSPECTIONS:  
The last MECP Inspection occurred on June 2, 2019. 
Information has been sent for 2020 MECP inspection; MECP inspector is scheduled to come onsite 
July 17, 2020 to complete facility inspection. 
 
APPENDIX A – PERFORMANCE ASSESSMENT REPORT: 
See attached. 

Page 16 of 366



  

                  Town of St. Marys Wastewater 
Operations Report  

                     2020 
SECOND QUARTER 

 
 
 
 
 
 
 
 
 
 
 
 
 

                 Submitted by:   
Ontario Clean Water Agency 

    Date: January 1 – June 30, 2020 
 
 
 
 
 
 

Page 17 of 366



Page 2 of 10 
 

Facility Description 
Facility Name:                             St. Marys Wastewater Treatment Plant & Collection System 
Regional Manager:                      Adam McClure 519-284-1354 
Business Development Manager:            Jackie Muller   519-643-8660 
Facility Type:                   Municipal 
Classification:                Class 3 WWT & Class 2 WWC 
Environmental Compliance Approval:      ECA #4934-AH9598 Issued February 24, 2017 
 
Service Information 
Population Serviced:                       7,200 
  
 
Capacity Information 
Total Design Capacity:                       5,560 m3/day 
 

 Design 
Values 

2016 Flow 
Data 

2017 Flow 
Data 

2018 Flow 
Data 

2019 Flow 
Data 

2020 Flow 
Data To Date 

Average Daily 
Flow (m3/d) 5,560 3,986.99 4,228.26 4,373.87 4,416.46 4,670.75 

% of Average 
Daily Design 

Flow 
- 72% 76% 79% 80% 84% 

 
 

 

Design Flow 
(m3/d) 

2020 
Average 

Daily 
Flow 

(m3/d) 

2020 % 
Capacity 

2020 
Maximum 
Daily Flow 

(m3/d) 

2020 
Design 
Peak 
Flow 

(m3/d) 

2020 % 
Peak 

Capacity 

January 5,560 6,162.71 110 17,885 14,250 126 
February 5,560 4,421.31 79 5,970 14,250 42 

March 5,560 5,383.71 97 8,325 14,250      58   
April 5,560 4514.37 

 
81 5793.00 

 
14,250 41 

May 5,560 4027.45 
 

72 5101.00 
 

14,250 36 

June 5,560 3514.93 
 

63 4207.00 
 

14,250 30 

July 5,560    14,250  
August 5,560    14,250  

September 5,560    14,250  
October 5,560    14,250  

November 5,560    14,250  
December 5,560    14,250  

Annual Average 5,560      
 
Operational Description: 
 
Treatment Process 
Raw sewage flows by gravity throughout the system to the wastewater treatment plant.  Where gravity flow 
is not possible due to elevation restrictions, raw sewage flows to one of the three pump stations. 
 
  

Page 18 of 366



Page 3 of 10 
 

Inlet Works: 
Sewage flows from the collection system and pump stations into the wet well through automatic bar 
screens then through a grit tank and comminutor, the grit is conveyed to a bin which is then sent to a 
landfill.  Sewage then flows by gravity to the anoxic tanks. 
 
Anoxic Tanks: 
Sewage is split between two circular tanks with submersible mixers. 
 
Aeration Tanks: 
Sewage enters an inlet chamber where flows are split to three distribution chambers which feed three 
aeration basins operating in parallel.  
 
Phosphorus Removal: 
Aluminum sulphate is added to the channel of the outlet of the aeration tanks in order to reduce the 
phosphorus. 
 
Secondary Clarifiers: 
Sewage is split in to four centre feed round clarifiers.  Waste activated sludge collected here can be 
transferred from the clarifiers to the aeration, anoxic tanks or waste activated equalization tanks. 
 
Disinfection and Discharge: 
Effluent passes through two ultraviolet banks containing a total of 112 lamps.  A sodium hypochlorite liquid 
feed system is provided for backup chlorination in the event of UV failure. 
 
Final effluent is discharged via pipe to a concrete structure on the bank of the Thames River. 
 
Sludge Handling: 
Waste activated sludge is transferred to one of the two sludge storage tanks on site.  Currently one of the 
storage tanks is out of service.  Digester supernatant can be directed to the aeration or anoxic tanks inlet. 
 
The sludge is dosed with polymer and passes through a rotary drum thickener prior to transfer to the 
sludge storage tank.  The sludge storage is the holding tank for the centrifuge.  The dewatered sludge 
produced by the centrifuge is then run through the Lystek process.  Sludge is mixed with potassium 
hydroxide in a heated mixing tank and processed.  Product from the mixing tank is pumped to a sludge 
storage tank equipped with an odour control system.  Sludge is then loaded to a tanker from an overhead 
fill pipe. 

CLIENT CONNECTION MONTHLY CLIENT REPORT 
 
Facility Name:  St. Marys Wastewater Treatment Plant & Collection System  
ORG#:  5520 
 
COMPLIANCE SUMMARY 
There have been no compliance or exceedance issues to date. 
 
OCCUPATIONAL HEALTH & SAFETY 
The COVID-19 Pandemic Issue was corporately brought to the attention of all OCWA staff; precautionary 
protection measures were implemented at all facilities.  

- Additional PPE and supplies were sourced as applicable 
- The frequency of facility and vehicle cleaning and surface disinfection was increased. 
- Staff re-organization was implemented to meet social distancing requirements where applicable  
- Facility access to required contractors or delivery personal is closely monitored. 

 
There have been no other health and safety issues reported to date. 

Page 19 of 366



Page 4 of 10 
 

INSPECTIONS 
The last MECP Inspection occurred on December 7, 2017. 
 
GENERAL MAINTENANCE & PLANT ACTIVITIES 
 
FIRST QUARTER 
January 
06: Fire extinguisher inspections. 
07: Replaced tubing for auto samplers. 
17: Replaced waterlines in TWAS building.  
21: Hetek on-site to replace H2S sensor and O2 sensor. 
27: Sommers generator bi-annual maintenance. 
 
February 
02: Queen Street PS – pulled pump #2 to remove rags; pump overloading. 
10: Issues with raw sewage pump #2. 
10: Check valve sent away to be prepared. 
21: Raw sewage pump #1 ground fault, sent pump away for re-build. 
 
March 
04: Repaired leaky conduit that was damaging Lystek control panel. 
13: Re-installed re-built raw sewage pump #1. 
24: Took clarifier #2 out of service and replaced caulking around wire plate. 
24: Repairs to RAS pump #2, out of service for repairs until March 25. 
25: Replaced main water valve in the aeration basement potable waterline. 
27: Troubleshoot centrifuge issues with supplier, all good. 
 
SECOND QUARTER 
April 
04: Blower building heater mount repair 
08: Drained, cleaned and inspected clarifier #4 
15: Drained, cleaned and inspected clarifier #3 
20: Lifting device inspections 
21: Queen St PS door painted  
21: Air de-fuser repair WAS tank T-308 
21: Anoxic tank mixer MX 303 cable replacement 
24: WAS tank T-309 mixer repair/maintenance  
29: Drum Thickener poly pump repair/maintenance 
  
May  
01: 4 Lystek Storage Lids replaced  
05: Fitting replacements on the drum thickener polymer mixer  
12: Gas sensor bi-annual calibrations 
12: Electric Steam boiler/ Gas steam boiler annual inspections  
19: Final effluent Weir repair 
21: Camera inspection 621 Queen St E  
25: Sewer flushing 621 Queen St E  
 
June 
02: Alum pump discharge hose replacement  
03: Drained, Cleaned and inspected clarifier #1  
04: Raw sewage building H2S and O2 sensor replacements  
10: Turbo blower health check  

Page 20 of 366



Page 5 of 10 
 

11: All facilities instrumentation calibrations  
22: Check valve replacement on the RAS building potable water line  
23: Steam boiler preheat tank water level float replacement 
25: Wet well conditions assessments at all SPS 
29: Lystek building smoke detector replacement  
29: UPS replacement CP-4 
29: Lystek building CP-7 communication issues    
 
ALARMS/CALL-INS 
FIRST QUARTER 
January 
11: Robinson Street – High level alarm, made process adjustments at WPCP to accommodate high flows 
12: WPCP – High level alarm 
16: WPCP – Power outage 
 
February  
No Alarms/Call-ins 
 
March 
No Alarms/Call-ins 
 
SECOND QUARTER 
April 
No Alarms/Call-ins 
 
May 
No Alarms/Call-ins 
 
June 
20: Power Outage WPCP 
27: Industrial waste spill into collection system operator on-site to ensure no WPCP upsets  
 
COMPLAINTS & CONCERNS 
June 26 an odor complaint was received for the WPCP from a new resident on Wilson Crt.   